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REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE

This is a variant product of Z962BL.The product
equality declaration could be referred to Appendix D.
The test result is not affected, all the test cases were
performed on original report which can be referred to
FG502302A Rev. 01 Jan. 05, 2016
Sporton Report Number FG502205A (Model name:
Z962BL; FCC ID: SRQ-Z962BL). Based on the
original test report, only removed WCDMA Band IV

and performed full tests.
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Report
FCC Rule Description Limit Result Remark
Section
3.4 §2.1046 Conducted Output Power Reporting Only PASS -
3.5 §24.232(d) Peak-to-Average Ratio <13dB PASS -
§2.1049
3.6 §22.917(b) Occupied Bandwidth Reporting Only PASS -
§24.238(b)
§2.1051
3.7 §22.917(a) Band Edge Measurement < 43+10log10(P[Watts]) PASS -
§24.238(a)
§2.1051
3.8 §22.917(a) Conducted Emission < 43+10log10(P[Watts]) PASS -
§24.238(a)
§2.1055 < 2.5 ppm for Part 22H
§22.355 Frequency Stability for
3.9 T wre & Volt PASS -
) emperature & Voltage
§2.1055 Within Authorized Band
§24.235
§22.913(a)(2) Effective Radiated Power <7 Watts PASS -
4.4
Equivalent Isotropic
§24.232(c) ) < 2 Watts PASS -
Radiated Power
§2.1053 ol S  of Sour Under limit
ie rength of Spurious
4.5 §22.917(a) g, , P < 43+10log10(P[Watts]) PASS 27.36 dB at
Radiation
§24.238(a) 2510.000 MHz
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SPORTON LAR. FCC RF TeSt Report Report No. : FG502302A

1 General Description
1.1 Applicant

ZTE CORPORATION
ZTE Plaza, Keji Road South, Hi-Tech Industrial Park, Nanshan District, Shenzhen, Guangdong, 518057,
P.R.China

1.2 Manufacturer

ZTE CORPORATION
ZTE Plaza, Keji Road South, Hi-Tech Industrial Park, Nanshan District, Shenzhen, Guangdong, 518057,
P.R.China

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment LTE/WCDMA/GSM (GPRS) Multi-Mode Digital Mobile Phone
Brand Name ZTE
Model Name 7988
FCCID SRQ-Z988
GSM/GPRS/EGPRS/

WCDMA/HSPA/HSPA+(16QAM uplink is not supported)/LTE
WLAN2.4GHz 802.11b/g/n HT20

WLANS5GHz 802.11a/n HT20

WLANS5GHz 802.11ac VHT20/VHT40/VHT80

Bluetooth v2.1+EDR/Bluetooth v4.1 LE

Conducted: 868661020002150

EUT supports Radios application

IMEI Code Radiation: 868661020001368
ERP/EIRP: 868661020001368

HW Version Z988HWV1.0

SW Version Z988V1.0.0B01

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.4 Product Specification subjective to this standard

Product Specification subjective to this standard

Tx Frequency

GSM/GPRS/EDGE:

850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
WCDMA:

BandV: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz

GSM/GPRS/EDGE:

Type of Modulation

850: 869.2 MHz ~ 893.8 MHz
Rx Frequency 1900: 1930.2 MHz ~ 1989.8 MHz
WCDMA:
BandV: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
GSM/GPRS/EDGE:
850: 33.58 dBm
. 1900: 30.69 dBm
Maximum Output Power to Antenna WCDMA.:
Band V: 23.46 dBm
Band Il: 22.91 dBm
Antenna Type IFA Antenna
GSM: GMSK
GPRS: GMSK

EDGE: GMSK / 8PSK
WCDMA : QPSK (Uplink)
HSDPA : QPSK (Uplink)
HSUPA : QPSK (Uplink)

HSPA+ : 16QAM(16QAM uplink is not supported)

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z988

Page Number :
Report Issued Date :
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator

Maximum | Frequency
Type of Emission

FCC Rule System ERP/EIRP | Tolerance
Modulation Designator

(W) (ppm)

Part 22 GSM850 GSM GMSK 1.1350 0.0562 ppm | 243KGXW
Part 22 GSM850 EDGE class 8 8PSK 0.2844 0.0526 ppm | 237TKG7W
Part22 | WCDMA Band V RMC 12.2Kbps QPSK 0.1007 0.0502 ppm | 4M12F9W
Part 24 GSM1900 GSM GMSK 1.2190 0.0234 ppm | 244KGXW
Part 24 GSM1900 EDGE class 8 8PSK 0.4710 0.0191 ppm | 243KG7W
Part 24 | WCDMA Band Il RMC 12.2Kbps QPSK 0.2399 0.0239 ppm | 4AM12F9W

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z988

Page Number 1 70f24
Report Issued Date : Jan. 05, 2016
Report Version : Rev. 01



sanias. FCC RF Test Report

Report No. : FG502302A

1.7 Testing Location

Test Site

SPORTON INTERNATIONAL (KUNSHAN) INC.

Test Site Location

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China

TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Test Site No.

Sporton Site No.

FCC Registration No.

THO1-KS

03CHO03-KS

306251

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ 47 CFR Part 2, 22(H), 24(E)
+  ANSI/TIA/EIA-603-D-2010

¢ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.
2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band Il.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA BandV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 9of 24
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2.2 Connection Diagram of Test System

Part 22 H

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna

@ ()

'Earphone

System Simulator

Part 24E

Dipole Antenna

@ ()

{ [

le=——-=10

System Simulator
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TEL : 86-0512-5790-0158 Report Issued Date : Jan. 05, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z988



GPORTON LAG.

FCC RF Test Report

Report No. : FG502302A

2.3 Support Unit used in test configuration

Item |Equipment Trade Name |Model No. FCC ID |Data Cable Power Cord

1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. DC Power Supply | GW INSTEK |GPS-3030D  [N/A N/A Unshielded, 1.8 m
3. Earphone Lenovo LH102 N/A Unshielded,1.2m|N/A

2.4

For all conducted test items:

Measurement Results Explanation Example

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.5 dB and a 10dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=4.5+10 = 14.5 (dB)

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-Z988

Page Number
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

CH |

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - 0

EUT

L

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power

3.4.1 Description of the Conducted Output Power

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 13 0of 24
TEL : 86-0512-5790-0158 Report Issued Date : Jan. 05, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z988



SPORTON LAR. FCC RF TeSt Report Report No. : FG502302A

3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 5.7.1.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. For GSM/EGPRS operating modes:

a. Set EUT in maximum power output.

b. Setthe RBW = 1MHz, VBW = 3MHz, Peak detector on spectrum analyzer for first trace.

c. Setthe RBW = 1MHz, VBW = 3MHz, RMS detector on spectrum analyzer for second trace.

d. The wanted burst signal is triggered by spectrum analyzer, and measured respectively the
peak level and Mean level without burst-off time, after system simulator has synchronized with
the spectrum analyzer.

4. For UMTS operating modes:

a. Set the CCDF (Complementary Cumulative Distribution Function) option on the spectrum
analyzer.

b. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

5. Record the deviation as Peak to Average Ratio.

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 14 of 24
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1

Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 v02r02 Section 4.2.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 15 0f 24
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P) ] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P) ] (dB)

=-13dBm.
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 16 of 24
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

4. With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.

3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

4. The variation in frequency was measured for the worst case.

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 18 of 24
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4 Radiated Test Iltems
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

R Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

|
=0 oo _— -

Spectrum Analyzer ; Receiver

L__| L_|
System Simulator

4.2.2 For radiated test above 1GHz

RX Antenna
Ant. feed

point

Metal Full Soldered Ground Plane

ol ==

- - -Iat Spectrum Analyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 19 of 24
TEL : 86-0512-5790-0158 Report Issued Date : Jan. 05, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z988

SPORTON LAR. FCC RF TeSt Report Report No. : FG502302A



SPORTON LAR. FCC RF TeSt Report Report No. : FG502302A

4.4 Effective Radiated Power and Effective Isotropic Radiated Power
Measurement

4.4.1 Description of the ERP/EIRP Measurement

The substitution method, in ANSI/ TIA/ EIA-603-D-2010, was used for ERP/EIRP measurement, and
the spectrum analyzer configuration follows KDB 971168 D01 Power Meas. License Digital Systems
v02r02. The ERP of mobile transmitters must not exceed 7 Watts (Cellular Band) and the EIRP of
mobile transmitters are limited to 2 Watts (PCS Band).

4.4.2 TestProcedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.2.1. (for CDMA/WCDMA),
Section 5.2.2.2 (for GSM/GPRS/EDGE) and ANSI / TIA-603-D-2010 Section 2.2.17.

2. The EUT was placed on a non-conductive rotating platform 0.8 meters high in a
semi-anechoic chamber. The radiated emission at the fundamental frequency was
measured at 3 m with a test antenna and a spectrum analyzer with RMS detector per
section 5. of KDB 971168 DO1.

3. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power. The maximum emission was recorded from
analyzer power level (LVL) from the 360 degrees rotation of the turntable and the test
antenna raised and lowered over a range from 1 to 4 meters in both horizontally and
vertically polarized orientations.

4. Effective Isotropic Radiated Power (EIRP) was measured by substitution method according
to TIA/EIA-603-D. The EUT was replaced by the substitution antenna at same location, and
then a known power from S.G. was applied into the dipole antenna through a Tx cable, and
then recorded the maximum Analyzer reading through raised and lowered the test antenna.
The correction factor (in dB) = S.G. - Tx Cable loss + Substitution antenna gain - Analyzer
reading. Then the EUT's EIRP was calculated with the correction factor, EIRP = LVL +
Correction factor and ERP = EIRP - 2.15. Take the record of the output power at

substitution antenna.
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GSM/GPRS/EDGE WCDMA/HSPA
SPAN 500kHz 10MHz
RBW 10kHz 100kHz
VBW 30kHz 300kHz
Detector RMS RMS
Trace Average Average
Average Type Power Power
Sweep Count 100 100
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4.5 Field Strength of Spurious Radiation Measurement

4.5.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

4.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

2. The EUT was placed on a rotatable wooden table 0.8 meters above the ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

. o Calibration
Instrument | Manufacturer [ Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum R&S FSV30 | 101338 | OkMz~30GHz |May 04, 2015| 0% 2% 20757 | 1o 03 opqg | COMAUCted
Analyzer Oct. 30, 2015 (THO1-KS)
Thermal TenBilion | TTC-B3S |TBN-060502 | -40~+150°C | Oct. 24, 2015| Ot 24 20197 o 93 9gqg | CONducted
Chamber Oct. 30, 2015 (THO1-KS)
EXA Spect Radiati
PECIUM|  Keysight N9O10A |MY55150244 | 10Hz-44GHz |Jun. 05,2015 Oct. 25, 2015 | Jun. 04, 2016 | o a-on
Analyzer (03CHO03-KS)
Bilog Ant TeseQ CBL6112D | 35406 25MHZz-2GHz | Jun. 25, 2015| Oct. 25, 2015 | Jun. 24, 2016 | _~2diation
1{e] ntenna ese Z-, z un. s Cl. y un. y
9 (03CHO3-KS)
Radiation
Horn Antenna | Schwarzbeck |BBHA9120D| 9120D-1356 | 1GHz~18GHz | Jun. 25, 2015| Oct. 25, 2015 | Jun. 24, 2016
(03CHO3-KS)
Radiation
SHF-EHF Horn| Schwarzbeck | BBHA9170 |BBHA17024| 15GHz ~40GHz |Mar. 03, 2015| Oct. 25, 2015 | Mar. 02, 2016 | ool ee,
Amplif B BPA530 | 102212  |0.01MHz-3000MHz| Aug.10, 2015| Oct. 25, 2015 | Aug. 09, 2016 | ediation
mplitier urgeon - . Z-. Z ug. y CL. s ug. y (O3CHO3-KS)
Amplif MTEQ | 1840381 aasias 18~40GHz  |Aug. 27, 2015| Oct. 25, 2015 | Aug. 26, 2016 | _2diation
mplifier HG z ug. 27, ct. 25, ug. 26, (03CHO3.KS)
high gain MITEQ AMF-7D-00 | 02060 1GHz-18GHz  |Aug. 10, 2015| Oct. 25, 2015 | Aug. 09, 2016 | 2diation
- . ClL. .
Amplifier 101800-30-1 z z (e e : 4g- 95 (03CHO3-KS)
Amplii Agilent 84498 | 3008A02370 | 1GHz~26.5GHz |Oct. 24, 2015| Oct, 25, 2015 | Oct. 23, 2016 | ~aciaton
mplitier glen Z . V4 . ) CL. y . , (O3CHO3-KS)
AC Power Radiation
coures Chroma 61601 | F104090004 N/A NCR | Oct. 25,2015 NCR | 13cH03KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360d NCR | Oct. 25, 2015 NCR Radiation
- - ~. egree ClL.
9 : (03CHO3-KS)
Radiation
Antenna Mast ChamPro EM 1000-A 060762-A 1m~4 NCR Oct. 25, 2015 NCR
m=am 2o (03CHO3-KS)
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number - 23 of 24

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-Z988

Report Issued Date : Jan. 05, 2016

Report Version

: Rev. 01




v as. FCC RF Test Report Report No. : FG502302A

6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 4.5dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900
Channel 128 189 251 512 661 810

Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 33.58 33.34 33.26 30.44 30.48 30.69
GPRS class 8 33.55 33.32 33.25 30.42 30.46 30.65
GPRS class 10 32.22 32.30 32.35 28.50 28.54 28.86
GPRS class 11 30.78 30.75 30.79 26.81 27.04 27.30
GPRS class 12 29.56 29.45 29.54 25.79 25.66 26.04
EGPRS class 8 26.95 26.89 26.88 25.97 26.02 26.35
EGPRS class 10 26.81 26.74 26.74 25.86 25.90 26.24
EGPRS class 11 26.16 26.08 26.06 25.23 25.24 25.58
EGPRS class 12 25.93 25.87 25.89 25.02 25.08 25.43

Conducted Power (*Unit: dBm)
Band WCDMA Band V WCDMA Band Il
Channel 4132 4182 4233 9262 9400 9538
Frequency 826.4 836.4 846.6 1852.4 1880 1907.6
AMR 12.2Kbps 23.40 23.37 23.38 22.75 22.85 22.90
RMC 12.2Kbps 23.40 23.40 23.46 22.78 22.86 22.91
HSDPA Subtest-1 22.58 22.58 22.48 21.94 21.79 21.96
HSDPA Subtest-2 22.55 22.53 22.47 21.95 21.11 21.94
HSDPA Subtest-3 22.00 21.98 22.08 21.50 21.31 21.47
HSDPA Subtest-4 21.94 22.01 22.01 21.44 21.29 21.44
HSUPA Subtest-1 22.36 22.30 22.33 21.89 21.87 21.94
HSUPA Subtest-2 20.28 20.12 20.21 19.85 19.82 19.96
HSUPA Subtest-3 21.27 21.18 21.25 20.88 20.80 20.92
HSUPA Subtest-4 20.43 20.38 20.28 19.83 19.90 20.02
HSUPA Subtest-5 21.83 21.87 21.81 21.32 21.31 21.47
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A1. GSM

Peak-to-Average Ratio

Mode GSM3850 Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.32 2.73
Middle CH 0.31 2.77 PASS
Highest CH 0.31 2.79
Mode GSM1900 Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.34 277
Middle CH 0.35 2.75 PASS
Highest CH 0.34 2.75
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GSM850 (GSM)
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GSM850 (EDGE class 8)
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GSM1900 (GSM)

GSM1900 (EDGE class 8)
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26dB Bandwidth

Mode GSM850
Mod. GSM EDGE class 8
Lowest CH 0.317 0.314
Middle CH 0.317 0.314
Highest CH 0.317 0.315
Mode GSM1900
Mod. GSM EDGE class 8
Lowest CH 0.318 0.315
Middle CH 0.316 0.314
Highest CH 0.316 0.317
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CF 1.88 GHz 100k Eki SEEH 1.0 MHz CF 1.88 CHz 1001 Ekﬁ BEEH 1.0 MHz
Marker I Markar
Type | Ref | Tre | H-valuw | Towalue | Function | Function Result | Type | Rof | Trc | R-value | F-valug | _Function | Function Result
M1 | 880018 GHE 24.67 dam N down | 3157 khz MI 3 1.6799431 GHZ 20,31 gam nal dgwn |
T | 1 1. E798422 -1.44 dam ndg | 26,00 di Ti | 1 1. E79a4. -5.15 dam ndg |
T2 1 1.E801578 GHz -1.39 déim Q factor 554 | T2 1 1.Eg01588 ~5.27 dém Q factor

Highest Channel Highest Channel

— —
Spectrom (=) e — |
Wof Lavel 35,00 dBm  ONSEt 1500 05 = RBW 3 hH: Wet Laval 35,00 dBm  Offset 1500 06 w RBW 3 kHe
Art 306 SWT 632 ys @ VBW 10 kHz  Mode suto FFT 3 o SWT 632 us & VBW 10 kH:  Mode Auto FFT
@ 17 Ma
mi[n] mif1])
i T 1900743101
e, ) ndB — Wil 6.0
o Tl L5, FO00UO00D ki 20 a16, F00000000
G Pqetor B0 7| B30, 5
10 T 10
7
0 diEim ;"J i\ 0
/ ! W
-0 d = s -10 dBe %
el e 3
rl
20 d f -20 dem- It
I ‘\‘ i
\ 220 B s
g 7 e
= o L
-aa - "
e -
e, e S
g Wt skl ]
50 dom-- - 50 dF
-6 die -60 dim
CF 1.00UB GHz 1001 prs Bpan 1.0 MHz CF 1.9008 GHz 1001 pis Bpan 1.0 MHz
Markar 1 Marker
| _Type | Rof | Tre | H-value | Y-value | Function | Funetion Result | Type | Ref | Tre | H-valuie | Yowalue | Function | Function Result
1 1 1909781 GHz 24.74 d&m ndB down 3157 kHz M1 [ 1 20.34 dam ndR down | 316.7 khz
O 1 1 oios422 1.2 dim i | 26,00 db i ™1 || -5.62 com nds | 26,00 df
iF] 1 1. P0DIETE GHZ -1.74 dam  factor £043.7 T2 1 -5.54 cBm 0 factor (e

i ] T e [ i mam e
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Occupied Bandwidth

Mode GSM850
Mod. GSM EDGE class 8
Lowest CH 0.243 0.235
Middle CH 0.241 0.236
Highest CH 0.243 0.237
Mode GSM1900
Mod. GSM EDGE class 8
Lowest CH 0.244 0.239
Middle CH 0.244 0.238
Highest CH 0.242 0.243
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GPORTON LAG.

FCC RF Test Report

Report No. : FG502302A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

wef Lawsl 39,50 dBm

Offsat 14.50 &

AW 1D hHz ®ef Lavel 39,50 dBm  Offset 1450 ;8 RBW 10 ke
At 3505 SWT  163.6 05 @ VBW 30 kM Mode auto FFT At 3506 SWT_ 100.6 s @ VBW 30 kM Mode suto FFT
@17 Ma (@ 1F) Max
Ml mili)
= | 5
= i 24 = [ B
2 3 ; 20 .
10 dBa - 10 i T
O i - T 0 dam e -
s i \
10 d 10 d v o
\ i’
20 — 20 dB
£ i -3 dim-
ik T - o W LA
i EEPTT N
50 d 50
CF 8247 MHz 001 pts pan 1.0 MHz CF 6247 MHz 1001 pts Bpan 1.0 MHz
Markar Markar
Type | Rof | Tre | H-value | r-walue | Function | Function Result | Type | Raf | Trc | Y-value | Function | Function Result |
M1 | 193 MRz I165 dam | M1 1 23.60 cam
T = 122 7.67 dam Occ Bw T1 Fij 14.59 B oo Bw | 234, 765234765 khiz
T2 1 T2 1 14.12 dam
- — "-_

Middle Channel

Spactrum ko2 Spectrum =
Wet Lavel 39.50 dBm  Offset 1450 8 RBW 10 kH: Ref Level 30.50 dbm  Offset 14.50 0B RBW 10 kHz
Al 35 66 SWT 100645 @ VBW 30 kM Mode suto FFT o ALt 3508  SWT _ 189.5 s @ VBW 30 kHz  Mode Auto FFT
@ 17 M (@ 17K Max
Mil1] T1.61 dom Mi[1] 28.29 dBm|
. r M1 836.334100 MHz|
ek 5 24 = s Occ B 235.76423576% kHz|
L W .
20 20 i =
\ 7 %
1o n
™
0dam ad
¥4 : / &
10 = = -10 — \ -
-20 B 20 -
A \
/ 2 3
£ = o =0 )
s e Y,
~— P et SO
o d
CF 8301 MHz 1001 pts Span 1.0 MHz CF 836.4 MH2 1001 pts Span 1.0 MHz
Marker Marker
Type | Bef | Tre | H-walue | Y-walue | Function | Funetion Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
Mil | B35 426 MHZ 3161 cam | 1 1] 836,3341 MHz | 28,20 dém
T1 | | 83678012 MHz 17.93 A oce Bw | 240,753240758 bz T1 1 635262118 MHz | 14,42 dam Oce Bw 235.764235764 kHz
Tz 1 B30 EIOETY MHz 17.£7 dam T2 1 836.517802 MHz | 13.05 dBm
i [(Erry )
I | Measuring...  WRRRANNAD 4
=
Spectrum Spectrum |“."‘.‘,’|
Wef Lavel 39.50 dBm  Offset 1250 5 RBW 10 hHs ®ot Lavel 39.50 dBm  Offset 1450 8 RBW 10 kH:
At 3506 SWT_ 180.6 45 @ VBW 30 kM Mode suto FFT Al 35 66 SWT 100645 @ VBW 30 kH:  Mode Auto FFT
(@17} Max (@ 17k M
Ml Mili]
30 ol 30 .
20 20 -
N\ iy
10 4B . - 10 -
o i v - o dEm -
] A\ f
il e e G s L
\
20 - 20
- = d — B S
— —] el e,
50 d 50 dim
CF 848.8 MHz 001 pts Span 1.0 MHz CF 848.8 MHz 1001 pts pan 1.0 MHz
Markar Marker
Type | Rof | Tre | H-walue | F-valug | Function | Function Result | Type | Bef | fre | H-value | Towalue | Fonction | Funetion Result |
M1 [ 1 849,794 MHz 3177 dam | M1 1 B48,8639 MH2 27.04 tAm |
T 1 B4B.679 122 MHZ 305 cam Oce Bw i B4E oce Bw | T36.TEITIETES kHz
T2 1 E4E.GZ0ETY MHz 17 35 dam T2 1 B4E.917EE2
.

[
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Report No. : FG502302A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

®ef Lavel 40,00 dBm Offset 15008 RBW 10 kHs
Al

wof Laval 40,00 dBm Offsat 15008 RBW 10 kHz

JL

25 08 SWT 1806 us & VBW 30 kM:  Mode Auto FFT ALt 3606 SWT 1096 us @ VBW 30 kM:  Maode Auto FFT
[ 1F) M (@ 1F) Max
i) CIED
30 dBam— 30 d8 it T
- . SR
20 20 db -
1o - 16 d L
! , /
o dam T L] 7 ,
40 i —= LS wd = e
- - S Y
sid : S
-2 - | -
o -
Ad
il
59 d 50
CF 18507 GHz 1001 prs Bpan 1.0 MHz CF 1,8502 GHz 1001 pts Span 1.0 MHz
Markar Markar
Type | Ruf | Trc | |___-value | Function | Function Rasult | | Typa | Rof | Trc | Howalun | y-value | Function | Function Result |
ML 1 24,43 dam M1 1 1EGO1341 ¢ 24.54 dam
1 i 15.00 oBm Do Bw | FEA243T56 kb L % I 1 1,85009112 1.12 g occ Bw | 230, 761230761 kiz
T3] 1 14.B3 dBm [ T2 1 1 .57 cEm

- i 3 =

Middle Channel

Middle Channel

Spactrum

®af Lavel 40,00 dBm  Offset 15008 RBW 10 kH:

Offset 1500 oi  RAW 10 hH:
Att 3505 BWT 109645 @ VBW 30 kHr  Mode Auto FFT Att 35 6 SWT  185.6 us @ VBW 30 kHr  Mode Auto FFT
1Pk Max 1Pk Max
mil1] mi[1])
30 dE e rs Bue 30 s O B
20 Tad 20 -
el 10 f T
0dam 4 — o
\ \
ag - w0 L .
7 ] WV
-2 db 20 db
-20 di o 30 e
i r ol szl i o
-5 dBen- -5 i
CF 1,88 GHz 1001 pts Span 1.0 MHz CF 1.88 GHz 1001 pts pan 1.0 MHz
Marker Marker
| _Type | Ret | Tre | Hevalus L vevawe | Function | Funetion Result | Type | Bef | trc | H-value | Y-value | Function | Funetion Result |
Ml | 1 18600z 23.77 | ] M | ERE |
T1 1 1.87T9ETBL 15.04 dam Occ Bw 243, 754243756 kHz T1 1 12.532 dBm oce Bw 237.763TITTEZ kHx
T2 1 1,8e01218 15.14 d&m T2 1 1.86011B88 GHa 10.63 dam
e ) i [
e =) Spactrum =)
Wef Laval 40,00 dBm  Offsat 1500 68 RBW 10 kHz waf Lavel 40,00 dBm  Offsat 1500 68 RBW 10 kHz
Art 3506 SWT 165605 @ VBW 30 kH:  Mode suto FFT Att 3505 BWT 109645 @ VBW 30 kHr  Mode Auto FFT
@ 1Pk Ma 1Pk Max
Ml Miln)
3B e 30 dE T Ore Bu 243
f\ o
20 =t 20 "
£ 5 Tin s
10 df - 1 5 i
P
0o 0 dam: 7
N 7 \
10 dl e — -10 ‘
20 - - 20 db P
-3 s = -0 d 8 4
.r\--"r.f i o8 PO oo ke ]
R e
50 -5 dBen-
CF 19008 GHz 001 pre Bpan 1.0 MHz CF 19068 GHz 1001 pts Span 1.0 MHz
Markar Marker
Type | mof | Tre | w-value | Function | Function Result | | _Type | Rot | Tro | Heyale | revawe | Function | Funetion Result |
M1 | | M1 | 1 19097 24.45 dim |
Ti | 1 occ Bw | 241.753241758 kH T1 1 190987812 11.75 dam Occ Bw
T2 1 ] T2 1 190982088 GHz 10,73 d&m
T [ i
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GPORTON LAG.

FCC RF Test Report

Report No. : FG502302A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Spectrum

== ] [::
= Spectrum G
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 29.50 dem Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 Max 01 Max
Limit Gheck _SPURIRHE CHBEKABS PABS
20 ghife _$PURIOUS LINE ABS_ M el _BPURIOUS LINE_ABS PABS
10dB ‘f 1‘ -\
0 der \ ‘
-10 df } {
| SPURIOUS_LINE_ABS_ IL
-20 di ll’ \ 0 d \
-30 dBm J -30 dem (]
-40 dBn -40 dBm-
) . TTPR S b HM\ ﬂ Fv«m,w. AL A Sy bbb ; . T
=50 d T -50 dBm—
-60 d -60 der
Start 820.0 MHz 3003 pts Stop 824.5 MHz Start 848.5 MHz 3003 pts Stop 855.0 MHz
|Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | ALimit Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
620.000 MHz 823.000 MHz 100.000 kHz 522,94755 MHz -29.54 d 848,500 MHz 849,000 MHz 10.000 kHz 84880844 MHz 29.15 dBm -5.85 dB
£23.000 MHz 824,000 MHz 3,000 kHz 823.97852 MHz -2.27 d8 849,000 MHz | 850,000 MHz 3,000 kHz 849,01648 MHz -14.46 dBm -1.46 dB
824.000 MHz 824.500 MHz 10.000 kHz 82421553 MH2 -7.33 d8 850.000 MHz 855.000 MHz 100,000 kHz 65001249 MHz -42.18 dbm -29.19 dB
Y ™
il ] Ready 4 JU ) Ready [TTTTTTITE ) P
Date: 29.0CT.2015 16:34:36 Date: 29.0CT.2015 16:38:16
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GPORTON LAG.

FCC RF Test Report

Report No. : FG502302A

GSM850 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Date: 20.0CT.2015 16:42:41

Date: 20.0CT.2015 16:40:44

o
Spectrum ||| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 29.50 dem Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Mor 01 Max
Limit ¢heck PABS _SPURIFME CHUEKARS_
50 dbine _BPURIOUS LINE ABS PABS o0 e _BPURIOUS | INE_ABS
10.dB ¥ i m[" .\
0 der \ UJ
-10 d \ -0 de
T r |
-20d N 0 d h
-30 dBm { -30 dem ll
-40 dr -40 dBm
et e ik ath ) d HIAMM"J-" PYMTRIN TS L Ao Hasiris
-SGd - -50 dBm
-60d | -60 dbr
Start 820.0 MHz 3003 pts Stop 824.5 MHz || [l start 848.5 MHz 3003 pts Stop 855.0 MHz
|Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
820.000 MHz 823.000 MHz 100.000 kHz 622.98352 MHz -43.94 dBm -30.94 dB 848,500 MHz 840,000 MHzZ 10,000 kHz 848.79795 MHz 23.63 dBm -11.37 dB
£23.000 MHz 824.000 MHz 3.000 kHz 823,97353 MHz -20.57 dem | -7.57 d8 849,000 MHz 850,000 MHz 3,000 kHz 849,00749 MHz -20,40 dBm -7,40 dB
824.000 MHz 824.500 MHz 10.000 kHz 82421054 MHz 22.91 dBm -12.09 dB 850,000 MHz 855.000 MHz 100,000 kHz 850.02747 MHz -44.34 dbm 231,34 db
~-
T g
)i ] Ready [T ] 4 J{ ) Ready HENENNEEY y
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GPORTON LAG.

FCC RF Test Report

Report No. : FG502302A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

@1 Max

Spectrum

Ref Level 30.00 dBém
SGL Count 100/100

Offset 15.00 dB

Mode Auto Sweep

(@1 Max

Limit K PABS |_SPURIIE CHYEKA PARS
Line PURIOUS_)INE_ABS PAES H e |PPURIOUS _LINE_ABS | PABS
20 dBm—= - - - 20
10d [ ,\ lﬂf \
0 dBn ] l o fBm t
-10 de Jpd
SPURI S_LINE_ABS_ “
-20 di 20 dBm—H
30 di l -30 di ,\
. bare,
3T -40 dg r
S0 dB -50 dBm—
60 dam. | -60 dB |
Start 1.845 GHz 3003 pts Stop 1.8505 GHz Start 1.9095 GHz 3003 pts Stop 1.915 GHz
|Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
1.845 GHz 1.849 GHz 1.000 MHz. 1.84896 GHz -35.21 dBm -2z2.21de 1.909 GHz 1.910 GHz 10,000 kHz 1.90975 GHz 25.47 dBm -9.53 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.84998 GHz -15.11 dBm | -2.11 dB 1.910 GHz 1.911 GHz 3,000 kHz 1,91002 GHz -13,64 dBm -0.64 dB
1.850 GHz 1.851 GHz 10,000 kHz 1,85021 GHz 24.93 dBm -10.07 dB 1.911 GHz 1.915 GHz 1,000 MHz 1,91109 GHz -34.56 dBm -21.56 dB
~-
!
)i ] Ready [T ] 4 : ) Ready HENENNEEY y
Date: 29.0CT.2015 16:25:11 Date: 20.0CT.2015 16:27:22
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GPORTON LAG.

FCC RF Test Report

Report No. : FG502302A

GSM1900 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Mor 01 Max
Limit _SPURIGHIE CHBIEKABS _ PABS
20 dhine _LINE_ABS_ 2Uﬂ |$PURIOUS_|LINE_ABS | PABS
10 df f l\ lﬂ] ;\
0 dBn { \ 0 ¢Bm \
-i0ds i 1p di
SPURI S_LINE_ABS_ J h t
20d ﬂ r\ 0 dm N
-30 di -30 d
e oicac ""“1| TR ‘f"‘“"‘r\w
-50 dBy -50 dBm— 1
-60 dBm | -60 dBy |
Start 1.845 GHz 3003 pts Stop 1.8505 GHz | ||['start 1.9095 GHz 3003 pts Stop 1.915 GHz
|Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
1.845 GHz 1,849 GHz 1.000 MHz 1.84898 GHz -36.47 dBm -23.47 d8 1.009 GHz 1,010 GHz 10.000 kHz 1.00083 GHz 30.76 dBm -14.24 dB
1.849 GHz 1.850 GHz 3,000 kHz 1,84999 GHz -20.53 dim | -7.53 de 1.910 GHz 1.911 GHz 3,000 kHz 1,91000 GHz -20,46 dBm -7,46 dB
1.850 GHz 1.851 GHz 10,000 kHz 1,85018 GHz 22,76 dBm -12.24 dB 1.911 GHz 1.915 GHz 1,000 MHz 1,91100 GHz -36.40 dBm -23.40 dB
—
!
)i ] Ready [T ) 4 J{ ) Ready LCCCLTTTEN y
Date: 29.0CT 2015 16:2256 Date: 30.0CT.2015 155616
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GPORTON LAG.

FCC RF Test Report

Report No.

: FG502302A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Ref Level 2450 dém
SGL Count 100,100

Offset 14.50 d&

Mode Auto

Spectrum

Ref Level 24,50 dBm
SGL Count 100,100

Offset 1+4.50 d&

Made Auto Sweep

@1 Vax @1 Vax
20 dbff fheck 20 bl fheck 73
Line _$PURIOUS_) INE_ABS Line _$PURIOLS | INE_ABS PAR
10 10 ds
a a
Kk o m PP Bt '
e
=0 S0
0 &0
=70 df 70
Start 30.0 MHz 20005 pts Stop 9.0 GHz Start 30.0 MHz 20005 pts S(EE 9.0 GHz
Spurious Emissions Spurious Emissions
Rongelow | Rangeup | RBW | Frequency |__powerabs | avimit | Range Low | Rangeup | RBW | Frequencs | Ppowerabs |  auimit |
30,000 MHz 620,000 MHz 1,000 MHz 803.61569 MHz 34,76 dBm -21.76 dB 30,000 MHz 820,000 MHz 1,000 MHz 91%.80260 MHz -34,38 dem -21,38 dB
855.000 MHz 1.000 GHz 1,000 MHz 881.70200 MHz -32,87 dém -19.87 d8 1.000 GHz 1.000 MHz 868.36957 MHz -33.28 dém -20.28 dB
1,000 GHz 3,000 GHz 1,000 MHz 164809 GHz -30,74 dém 17,74 dB 3.000 GHz 1,000 MHz 2.65084 GHz -34.21 dem
000 GHz 7,000 GHz 1,000 MHz | 6.90776 GHz | -30.65 dem | -17.65 d8 7.000 GHz 1,000 MHz | 5.44544 Ghz | -30.91 dem |
7.000 GHz 9,000 GHz 1,000 MHz | 7.61960 GHz -32.25 dem -19.25 d8 7.000 GHz 9.000 GHz 1,000 MHz | 771857 GHz -32,67 dém
U J7 sty M ) L U Jo sty

Middle Channel

Middle Channel

= Saectrum
Ref Level 24 50 dBm  Offset 14.50 db Made Auto Ref Level 24 50 dBm  Offset 14.50 db Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Vax @1 Vax
20 dbiit Gheck 20 dbiit Gheck PAE:
Line _{PURIOUS_} INE_ABS Line _{PURIOUS_} INE_ABS Al
10 10
a a
i ™ o _M " i
S0 50
&0 d8 &0 d8
-70 d -70 di
Start 30.0 MHz 20005 pts Stop 9.0 GHz Start 30.0 MHz 20005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit
30,000 MHz £20.000 MHz 1,000 MHz 814.67016 MHz -34,78 dBm -21,768 dB 30,000 MHz £20.000 MHz 1,000 MHz 702.54623 MHz -35.19 dém -22,19. dB
1.000 GHz 1.000 MHz 865.83333 MHz -32,83 dém -19.83 dB 1.000 GHz 1.000 MHz 895.68841 MHz -33,35 dém -20,35 dB
3,000 GHz 1.000 MHz 1.67308 GHz -31.05 dam -18.05 d8 3,000 GHz 1.000 MHz 2.64284 GHz -34.51 dém 21.51d8
7.000 GHz 1,000 MHz | 6.61380 GHz | -30.65 dem | -17.65 d8 7.000 GHz 1,000 MHz | 6.91226 GHz | -30.82 dem | -17.82 d8
7.000 GHz 9,000 GHz 1,000 MHz 7.00075 GHz -31,32 dBm -18.32 dB 7.000 GHz 9,000 GHz 1,000 MHz 752004 GHz -31,81 dBm -18.91 dB
" T " T
L i J Ready L 4 L JU ] Ready v

Highest Channel

Highest Channel

Offset 14.50 db Mode Auto

Ref Level 2450 dém
SGL Count 100,100

Spectrum

Ref Level 2450 dém
SGL Count 100,100

Offset 14.50 d&

Made Auto Sweep

20 AL.L.QHL Gheck 20 dhifit ¢ heck PAB
Line _$PURIOUS_| INE_ABS Line _{PURIOUS_} INE_ABS
10 10
0 e a
PR o i [ PR o N
-50 di 50
60 d8 £0
-70 -70 di
Start 30.0 MHz 20005 pts Stop 9.0 GHz Start 80.0 MHzZ 20005 pts Stop 9.0 GHz
Rangelow | Rangeup | RBW. | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW. | Frequencs |__powerans |
30.000 MHz £20.000 MHz 1.000 MHz 7.44878 MHz -34.40 dBm 30,000 MHz £20.000 MHz 1,000 MHz 794.14043 MHz -35.07 dém
£55.000 MHz 1.000 GHz 1.000 MHz | 874.45652 MHz | -32.41 dém 855,000 MHz 1.000 GHz 1.000 MHz 875.03623 MHz -34.34 dém
1,000 GHz 3,000 GHz 1,000 MHz 1.69808 GHz -31.35 dém 1.000 GHz 3,000 GHz 1.000 MHz 2.84779 GHz -34.41 dém
000 GHz 7.000 GHz 1,000 MHz £.83690 GHz -31.13 dém 3,000 GHz 7.000 GHz 1,000 MHz { 6,29684 GHz | -30,66 dém |
7.000 GHz 9.000 GHz 1,000 MHz 8.74181 GHz -32.16 dBm -12.16 d8 7.000 GHz 9,000 GHz 1,000 MHz 8.51687 GHz -32.17 dém -19.17 d&
g T
] Ready [1 4 L Bid ] ety )
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GPORTON LAG.

FCC RF Test Report

Report No. : FG502302A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Offset 15.00 d& Mode Auto Sweep

Spectrum

Ref Level 2500 dém
SGL Count 100,100

Offset 15.00 & Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 100/100 @1 Vax
@1 Vax 20 dbiE Gheck paksS
20 gt Gheck Line _§PURIOUS_| INE_ABS | PARS
Line _$PURIOUS_LINE ABS 10 dem
10
ad
a
[INE_ABS_
0
H;MW" > o gl o
S0
&0
&0
70
I Start 30.0 MHz 44006 pts Stop 19.1 GHz
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency | Ppower Abs | ALimit |
Range Llow | Rangeup | REBW | Fraguency | _powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz | 950.79710 MHz | —434 dem | -31.24 dB.
530.000 MHZ 1.000 GHz 1,000 MHz | 712.10322 MHz | -29.17 dém | -16.17 4B 1.845 GHz 1,000 MHz | 1.62689 GHz | 45,48 dBm | -32.48 dB
1.845 GHz 1,000 MHz | 1.96020 GHz | -29.32 dém | 3,000 GHz 1.000 MHz 2.61612 GHz 44,21 dém -31.21 dB
3.000 GHz 1.000 MHz | 2,72353 GHz | -26,65 dém | 7,000 GHz 1,000 MHz 3.70066 GHz -38,63 dém -25,63 d8
7,000 GHz 1,000 MHz 6.79328 GHz -23,49 dem 13.600 GHz 1,000 MHz 11.86173 GHz -40.76 dem -27.76 d8
13.600 GHz 1.000 MHz 11,23572 GHz -27.84 dém 13.600 GHz 19.100 GH2 1.000 MHz | 18.26543 GHz -38.27 dém -25.27 dB
13.600 GHz 19.100 GH2 1,000 MHz 16.22665 GHz -26.43 dsm -13.43 d8 ig v —
ig i v — L L J Lo - 4
L JU _[RSEEST— - 4
Date: 30.0CT.2015 08:27.07
Saectrum =
(=
v Ref Level 25,00 dém  Offset 15.00 dB Made Auto Sweep
Ref Level 25,00 dém  Offset 15.00 c@ Made Auto Sweep SGL Count 100/100
SGL Count 100/100 @1 Vax
@1 Vax 20 dbiE Gheck i
20 gt Gheck Line _$PURIOLIS_|INE_ABS | Al
Line _$PURIOUS_LINE ABS 10 dem
10
ad
a
-10
EES
20
T . 1 =8
oy
40 dBs Y —— -
S0
&0
&0
70
I Start 30.0 MHz 44006 pts Stop 19.1 GHz
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency | __Power Abs | ALimit
Rangelow | Rangeup | RBW Frequency |  Powerabs | atimit | 50.000 MHZ 1.000 GHz 1,000 MHz | 705.89450 MHz | ~43.52 dem | -31.52 dB
30.000 MHz 1.000 GHz 1,000 MHz | 743.19645 MHz | -28.66 dem | ~15.66 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.56059 GHz | 45,36 dom | -32,36 dB
1,000 GHz 1,845 GHz 1,000 MHz | 1.73043 GHz | -28.70 dém | -15.70 dB 18156 3,000 GHz 1.000 MHz 2.17764 GHz 44,06 dém -31.06 dB
1,815 GHz 3.000 GHz 1.000 MHz | 2.67743 GHz | -28,13 dém | -15.13 d8 3,000 GHz 7,000 GHz 1,000 MHz 3.76015 GHz -37.75 dém 24,75 d8
3,000 GHz 7,000 GHz 1,000 MHz 6.33783 GHz -24,19 dem 1119 dB 7,000 GHe 13.600 GHz 1,000 MHz 13.28817 GHz -40.02 dem “27.02 dB
7.000 GHz 13.600 GHz 1.000 MHz 11.21215 GHz -27.68 dém -14.68 d& 13.600 GHz 19.100 GH2 1.000 MHz | 16.31111 GHz -38.25 dém -25.25 dB
13.600 GHz 19.100 GH2 1,000 MHz 18,2457 GHz -25.53 dgm -12.93 d8 g T r—
ig i v — L L J Lo - 4
L JU _[RSEEST— - 4

Dete: 30.0CT 2015 08:28/12

Highest Channel

Highest Channel

&)

Ref Level 25.00 dém  Offset 15.00 db Mode Auto Sweep

SGL Count 100,100

@1 Max

20 dbiE Gheck A
Line _§PURIOUS_| INE_ABS | C

10 dem

od

S_LINE_J

@

Spectrum

Ref Level 2500 dém
SGL Count 100,100

Offset 15.00 & Mode Auto Sweep

20 dbiE Gheck 3
Line _§PURIOUS_| INE_ABS | o
10 dem
od
-10
o [INE_

phasbisosonsminoie ARGy
50
60 dB
70
74 Start 30.0 MHz 44006 pts Stop 19.1 GHz
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Range Low | Rangeup | RBW | Fraguency | Power Abs | ALimit
Range Low | Rangeup | RAW | Frequency |__Powerabs | avimit | 30.000 MHz 1.000 GHz 1,000 MHz | 33.63568 MHZ | 33,41 dem | ~30.41 d&
30.000 MHZ 1.000 GHz 1,000 WAz 967.21195 MHZ -27.88 dem -14.58 4B 1,000 GHz 1,845 GHz 1,000 MHz | 1.49936 GHz | -45.56 dBm | -32.56 db
1,000 GHz 1,845 GHz 1,000 MHz 1.65144 GHz -29.29 dBm -16.29 dB 18156 3,000 GHz 1.000 MHz 2.76862 GHz -44,02 dBm -31.02 dB
1.915 GHe 3.000 GHz 1,000 MHz 2.64136 GHz -27.74 dém -14.74 dB 3,000 GHz 7.000 GHz 1,000 MHz 3.82015 GHz -38.66 dem -25.66 dB
3.000 GHz 7,000 GHz 1.000 MHz | 6.89576 GHz -24.28 dem “11.28dB 7,000 GHe 13.600 GHz 1,000 MHz 11.27767 GHz -40.27 dem ~27.27dB
7,000 GHz 13.600 Gtz 1,000 MHz | 11.24703 GHz | -27.71 dem | -1471d8 13,600 GHz 19.100 GHz 1.000 MHz | 1688110 GHz -38.16 dBm -25.16 dp
13,600 GHz 19,100 Gz 1,000 MHz 1792328 GHz -26.33 dBm -13,33 dB T 7 T ) )
T v L L 4
B Ready ™) 7]

Dete: 30.0CT.2015 09:20.11
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sanias. FCC RF Test Report

Report No. : FG502302A

Frequency Stability
Test Conditions | Middle Channel G(SG”?I\:;’ (Et?:é"'flggs ) 222;:11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0096 0.0120
40 Normal Voltage 0.0048 0.0526
30 Normal Voltage 0.0562 0.0418
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0466 0.0430
0 Normal Voltage 0.0024 0.0024
10 Normal Voltage 0.0383 0.0407 PASS
-20 Normal Voltage 0.0084 0.0036
-30 Normal Voltage 0.0490 0.0466
20 Maximum Voltage 0.0036 0.0048
20 Normal Voltage 0.0407 0.0060
20 Battery End Point 0.0155 0.0347

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z988

Page Number

: A-17 of 29
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sanias. FCC RF Test Report

Report No. : FG502302A

Test Conditions | Middle Channel G?g";?n‘? (E[G)g"E"l?::s ) N';':';';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0064 0.0059
40 Normal Voltage 0.0234 0.0037
30 Normal Voltage 0.0032 0.0186
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0197 0.0176
0 Normal Voltage 0.0011 0.0016
-10 Normal Voltage 0.0186 0.0165 PASS
-20 Normal Voltage 0.0027 0.0005
-30 Normal Voltage 0.0207 0.0191
20 Maximum Voltage 0.0021 0.0048
20 Normal Voltage 0.0181 0.0032
20 Battery End Point 0.0037 0.0149
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z988
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v as. FCC RF Test Report Report No. : FG502302A

A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V WCDMA Band Il Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 293 3.39
Middle CH 3.07 3.33 PASS
Highest CH 2.96 2.93
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : A-19 of 29
TEL : 86-0512-5790-0158 Report Issued Date : Jan. 05, 2016
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum k2

RefLevel 30,00 d8m  Offset 14.50 dB

Spectrum k2

Ref Level 30,00 dem  Ofset 15.00 db

I+ At 20de AQT L6 ms @ RBW 10 MHZ o At 20d8  AQT LG ms @ RBW 10 MHZ
S6L SGL
[erszvew [e15z vew
N = -
a1 3 >
1E - -
X ™
1 =
e 1E-0 = \1 -
B
’cF 026.4 MHz Mean Pwr + 20.00 dB. [CF 1.8523 GHz Mean Pr + 20.00 dB.
Y i Function samples: 100000 cGomplementary Cumulative Distribution Function Samples: 100000
Mean | peak | crest | 10% | 190 | 0% | p.o1%e | Mean | peak | crest | 109 | 1% | 0.8 | p.o1se |
Trace 1 23.36 dBm 26.53 dBm 3.17 dB 1.62 dB 2,52 db 2.93 dB 3.13 d8 Trace 1 21.00 dBm 24.82 dBm 3.81 dB 1.77 di 2.87 di 3.39 dB 3.68 dB
e — T —
L ;i T Ready  RRNRRNNNN W 4 L ;i T Ready  RRNARNNNN W 4

Date: 24.0CT.2015 080513

Date: 24.0CT. 2015 06.40.39

Middle Channel

Middle Channel

Spectrum ,

RefLevel 30,00 d8m  Offset 14.50 dB
20de  AQT 1.6 ms @ RBW 10 MHz

Spectrum ,

Ref Level 30,00 dem  Ofset 15.00 db
3008 AQT 1.6 ms @ RBW 10 MHz

Mean Pwr + 20.00 dB.

’cF 836.4 MHz

Y i Function samples: 100000
Mean | peak | crest | 100 | 190 | 0% | p.o1%e |
Trace 1 23.68 dBm 27.09 dBm 3.41d8 1.65 dB 2,64 db 3.07 d8 3.30 d8

T
) meady  RNRNANAD W6 4

T
L L
Date: 24.0CT 2015 08.0528

Mean Pwr + 20,00 dB
Samples: 100000

CF 188 CHz
Gomplementary Gumulative Distribution Function

Mean | peak | crest | 109% | 1% | 0.8 | p.o1se |
Trace 1 21.95 dBm 25.58 dBm 3.63 dB 1.83 di 2.87 di 3.33 dB 3.54 dB
T iy
L L J o ready NNNNARND w6 )

Date: 24.0CT.2015 08.4101

Highest Channel

Highest Channel

Spectrum k2

RefLevel 30,00 d8m  Offset 14.50 dB

T =

Ref Level 30.00 dem  Offset 15.00 0
1.6 ms @ RBW 10 MHz

e At 30d8 AQT  16ms @ RBW 10 MHz o art 008 AQT
s6L s6L
o155 view o5z view

Mean Pwr + 20.00 dB.

’cF 846.6 MHz

Y i Function samples: 100000
Mean | peak | crest | 10% | 190 | 0% | p.o1se |
Trace 1 23.36 dBm 26.50 dBm 3.14 dB 1.62 dB 2,55 di 2.96 dB 3.10 d8
g o
L ;i ) meady N )

Date: 24.0CT.2015 080607

’(:F 1.0076 GHz ean Pwir + 20.00 dB
¥ Gumulative Function Samples: 100000

Mean | Peak | crest | 10096 | 10 | 0% | o.019% |
Trace 1 22.25 dBm 25.39 dBm 3.14 d8 1.74 dB 2.61dB 2.93 dB 3.07 dB
g

] ready N 0 4

Date: 24.0CT 2015 08:42:18
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26dB Bandwidth

Mode WCDMA Band V WCDMA Band Il
Mod. RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.72 4.68
Middle CH 4.70 4.69
Highest CH 4.71 4.68
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 A-21 0of 29
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

(%]

(%]

Spectrur Spectrum
RefLavel 30,00 dem  OFfSet 14.50 b w RBW 100 kHZ Ref Level 30,00 dém  OFset 15.00 db w RBW 100 kHz
o Att 30 d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT o Att BWT 37.9 s & VBW 300 kHz  Mode Auto FFT
@17k Max (@ 1Pk Max
M1[1] 1B.86 dBm)| M1[1] 17.48 dBm)|
826.76000 MHz| i1 1.85153100 GHz,
20 e B, 26.00 dB| 28 26,00 dB|
i Bw 5 4.715000000 MH2, i 1.675000000 MH2,
1 . = : 1 A . ac
/‘ Qfactor \ 175.9] F; Qfactor %y 306.0]
a 0
YJ‘ 1
10 e / Y 10 dB
| \
— | \ —
\ A Vel
E —— e -
e 4 Lsh o
-0 -4n
50 -0
50 60
CF 826.% MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 826.76 MHz 18,86 dBm ndB down 4,715 MHz ML 1 1.851531 GHz 17,48 dBm nd8 down 4,575 MHz
TL 1 824,042 MHz -6.91 dém nde 26,00 dB TL 1 1.850082 GHz -8.27 dbm nda 26,00 dB
T2 1 828.758 MHz -6.75 dbm Q factor 1753 T2 1 1.854738 GHz -8.56 dbm q factor 396.0
N ] i ee | ] o e
L S J L L J

Date: 24.0CT.2015 07.35:10

Date: 24.0CT.2015 06.08:29

Middle Channel

Middle Channel

koo rum by
RefLavel 30,00 dem  OFfSet 14.50 b w RBW 100 kHZ Ref Level 30,00 dém  OFset 15.00 db w RBW 100 kHz
o Att 30 d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dB  SWT 37.9 s & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max (@ 1Pk Max
M1[1] 19.78 dBm| M1[1] 18.27 dBm)|
1 835.52100 MHz| 1.88057900 GHz|
20 * v y 2 20 X 2
PSR 26.00 dB| T P "o 26.00 dB|
/ Bw AL 4695000000 MHz il B % +.685000000 MHz
0 Q factor \ 177.9] 0 7 Q factor ' 01.4]
a : \L 0 -
] ‘ - /
10 e _, 10 +
— J \ al
= "V A
- Py
-0 -4n
50 -0
50 60
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker [ Marker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 835.521 MHz 19,78 dBm ndB down 4,695 MH: ML 1 1.880578 GHz 18.27 dém nd8 down 4,585 MHz
TL 1 834,052 MH2 -5.78 dBm nde 26.00 dB T1 1 1.877662 GHz -7.42 dBm ndg 26.00 dB
T2 1 838.748 MHz -6.37 dbm Q factor 177.9 T2 1 1.882348 GHz -8.23 dbm q factor 4014
N ] i ee | ] o e
L S J L L J

Date: 24.0CT 2015 07.35:38

Date: 24.0CT.2015 06.08.58

Highest Channel

Highest Channel

rurr rurm
RefLavel 30,00 dem  OFfSet 14.50 b w RBW 100 kHZ Ref Level 30,00 dém  OFset 15.00 db w RBW 100 kHz
o Att 30 d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dB  SWT 37.9 s & VBW 300 kHz  Mode Auto FFT
@17k Max (@ 1Pk Max
M1[1] 19.73 dB| MI[1] 16.79 dbi
i 847.17900 MHz| 1 1.90672100 GHz
20 [T ondB 26.00 dB| 20 e | B 26.00 dB|
Bu 4.705000000 MHz| By - 1.675000000 MHz|
0 Q factor 180.0] 0 Fi Q factor 407.8|
a 0 }.f
10 e 10 dB ,\
\ ]
Sy b i |
“ " ¥) 7 - —
N V' P o WA en
S
40 -4n
50 -0
50 60
CF 846.6 MH 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 847.178 MHz 19,73 dém ndB down 4,708 M ML 1 1.906721 GHz 18.79 dBm nd8 down 4,575 MHz
TL 1 844,242 MH2 -6.14 dBm nde 26.00 dB T1 1 1.905252 GHz -7.66 dBm ndg 26.00 dB
T2 1 848,948 MHz -6.04 dbm Q factor 180.0 T2 1 1.909928 GHz -7.19 dém q factor 407.8
N ] i ee | ] o e
L S J L L J

Date: 24.0CT 2015 07.36.07

Date: 24.0CT.2015 06.09.26
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Occupied Bandwidth

Mode WCDMA Band V WCDMA Band Il
Mod. RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 412 4.1
Middle CH 4.11 410
Highest CH 412 412
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 A-23 of 29
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrurr by Spectrum by
RefLavel 30,00 dem  Offset 14.50 Gb  RBW 100 kHz Ref Level 30,00 dém  OFfset 15.00 a6 RBW 100 kHz
o Att 30 d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dB  SWT 37.9 s & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max (@ 1Pk Max
M1[1] 19.58 dBm)| M1[1] 17.28 dBm|
826.97900 MHz| 1.85297900 GHz|
20 e v v o oy s WIS 4.115884116 MHz| 28 = oc B 4.105894106 MHz|
, ~ JPSUREN ¥ - =
10 10
X X
% \ N\
f i Y o X
/ \ \
/ | \
10 e : 0de
/ \
- . b
7 0 =
el N o, ST BB Y .
3R <
-0 -4n
50 -0
50 60
CF 826.% MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 826.979 MHz 19,58 dém ML 1 1.852878 GHz 17.28 dém
TL 1 824.34206 MH2 9.60 dBm Oce Bw 4.115884116 MHz T1 1 1.8503421 GHz 7.67 dBm Occ Bw 4.105894106 MHz
T2 1 82845794 MHZ 10.61 dém T2 1 1.854448 GHz 8.04 dbm
e v g v
L M b L JL b G e

Date: 24.0CT2015 07.36.52

Date: 24.0CT.2015 081001

Middle Channel

Middle Channel

koo rum by
RefLavel 30,00 dem  Offset 14.50 Gb  RBW 100 kHz Ref Level 30,00 dém  OFfset 15.00 a6 RBW 100 kHz
o Att 30 d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dB  SWT 37.9 s & VBW 300 kHz  Mode Auto FFT
@17k Max (@1Pk Max
M1[1] 19.87 dBm)| M1[1] 18.34 dBm)|
” L 895.53100 MHz| - 1.87913100 GHz
o Oec B 1.105894106 Mhiz| N * FP ET 4095904096 Mhiz|
1 - 10 - -
; \ 7 \
a 0
] 1 kB )\
/ \ / \
-10 da { 10 dR f 4
| | AJ A
20 b P ™\
- ~Y ST R E
e s
ap.éa o | -
NS
-0 -4n
50 -0
50 60
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker [ Marker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 835.531 MHz 19,87 dBm ML 1 1.879131 GHz 18.34 dBm
TL 1 834.35205 MHz 10.45 dBm Oce Bw 4.105894106 MHz T1 1 1.877952 GHz 8.80 dBm Occ Bw 4.095904096 MHz
T2 1 83845794 MHZ 10.35 dbm T2 1 1.882048 GHz 9.58 dbm
— - — - _
L JL J L JL J W e

Date: 24.0CT 2015 07.37.21

Date: 24.0CT. 2015 061029

Highest Channel

Highest Channel

rurr rurm
RefLavel 30,00 dem  Offset 14.50 Gb  RBW 100 kHz Ref Level 30,00 dém  OFfset 15.00 a6 RBW 100 kHz
o Att 30 d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dB  SWT 37.9 s & VBW 300 kHz  Mode Auto FFT
@17k Max (@ 1Pk Max
M1[1] 20.16 dB M1[1] 17.53 dB|
4 45.73100 MHz| M1 1.90818900 GHz
e e e [T B B, 1.115884116 MHz, 20 g1 1115884116 MHz,
147 g2 .,
10 / 10
/ \ \
a i v 0 -
f \ \
-10 da £ L 10 dR f 4
— | ) .
~J P ) "
o =T o
= AN = s Vv p —
e o -30
-0 -4n
50 -0
50 60
CF 846.6 MH 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 845.731 MHz 20,16 dBm ML 1 1.908188 GHz 17.53 dém
TL 1 B844.53207 MHz 10.39 dBm Oce Bw 4.115884116 MHz T1 1 1.9055321 GHz 8.86 dBm Occ Bw 4.115884116 MHz
T2 1 84864795 MHZ 10.32 dbm T2 1 1.909648 GHz 9.00 dém
— - — - e
L S J L L

Date: 24.0CT.2015 07.37 4%

Date: 24.0CT.2015 061058
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

oo
Spectrum ||| Spectrum v
RefLevel 20.50 dbm _ Offset 14.50 dB Mode Auto Sweep Ref Level 29.50 dBm  Offset 14.50 dB Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit ¢heck SPURIRIE CHBEL PABS
0 ghine _$PURIOUS LINE ABS 20 dgﬂiz‘w $PURIOUS_LINE_ABS PABS
104d 10 dB
) | e '_\\ r
£
ods = . 0 defh
/ \, ’/ X
; \ \
: s -1fd
JS_LINE_ABS_ \ \
Jf Ul |
-30 dBm ¥30 dem ‘l
40 dB -"f_ww 40 d V’\f\nf’“""
_40 dB - ¥ ,-.\_\\
o]
50 d -50 dBm
-60 -60 dB
Start 820.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 855.0 MHz
|Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£20.000 MHz 823.000 MHz 100,000 kHz 822,49500 MHz -34.07 d8m -21.07 dB 844.000 MHz 649,000 MHz 100,000 kHz B46.58492 MHz 8.97 dBrn -26.03 dB
623.000 MHz 524,000 MHz 50.000 kHz 823.89850 MHz -25.95 dim -12.95 dB 849.000 MHz 850,000 MHz 50,000 kHz 849,00050 MH2 -26,64 dBm -13.64 dB
£24.000 MHz 829,000 MHz 100,000 kHz B826,84965 MHz 8.71 dém -26.29 dé 850,000 MHz 855,000 MHz 100,000 kHz 850,18232 MHz -35,47 dBm 22,47 dB
Y o i =
il ] Ready T ] P )i ) Ready [T ] y
Date: 29.0CT 2015 17.07:50 Date: 20.0CT2015 17:00:28
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WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

[-=
Spectrum ||| Spectrum v
RefLevel 30.00 dém Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dm  Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Timit Ghack | SPURIRIE CHYEKABS _
e & s E ABS Line _$PURIOUS_LINE_ABS ]
- d‘la”_n., PURIOUS_LINE_ABS_ 20 dn”f‘ p
10d
e = =
< 0 dBry
/ X / \
-10/d .
\ \
=20 d
T —
*30 d
"\/\_._ [
-40 dém
-50d
=60 d
Start 1.845 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.915 GHz
|Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.845 GHz 1,849 GHz 1.000 MHz 1,84885 GHz -22.25 dBm -9.25 db 1.905 GHz 1,910 GHz 100,000 kHz 1.80759 GHz 7.08 dBm -27.92 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,84986 GHz -26.90 dBm -13.90 dB 1.910 GHz 1.911 GHz 50,000 kHz 1.91000 GHz -28.76 dBm -15.76 dB
1.850 GHz 1.855 GHz 100,000 kHz 1,85240 GHz 6.46 dém -28.54 d& 1.911 GHz 1,915 GHz 1,000 MHz 1.91100 GHz -24.55 dBm -11.55 dB
) % i
)il ] Ready T ] P )i ) Ready [T ] y
Date: 29.0CT.2015 17:11:48 Date: 30.0CT.2015 16:01:56
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Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Ref Level 2450 dém
SGL Count 100,100

Offset 14.50 d&

Made Auto Sweep

Spectrum

Ref Level 25.00 dém
SGL Count 100,100

Offset 15.00 B

Mode Auto Sweep

Dete: 24,0CT.2015 07:33:11

Date: 24.0CT 2015 08:3856

@1 Max
20 dbinit $heck PAE: 20 b Gheck PAES
Line _SPURIOUS_|LINE_ABS | paBS Line _bPURIOUS_LINE_ABS | PakSs
10 10 derm
[ ol
-10 dam
SRURIOUS_LINE_ABS_
50 d
50
-0
&0
70 dem
70 d
Start 30.0 MHz 44006 pts Stop 19.1 GHz
Start 80.0 MHz 20005 pts Stop 0.0 GHz
Spurious Emissions Range low | Rangeup | RBW. | Fraquency | Powerabs | ALimit |
Rangelow | Rangeup | RBW | | __powerabs | Alimit | 30.000 MHz | 1.000 GHz 1.000 MHz 991.51674 MHz -34.54 dBm -21.54 de ||
30,000 MHz 20.000 MHz 1,000 MHz | 812.80260 MHz | -27.69 dém | 14,69 dB 1,000 GHz | 1.845 GHz 1,000 MHz 1.84478 GHz -32,83 dém -18.83 d@ |
855,000 MHz 1.000 GHz 1,000 MHz 865.60841 MHz -34.50 dém -21.50 di 1915 G 3.000 GHz 1,000 MHz 2.72624 GHz -33,81 dém -20,91 d&
1,000 GHz 3.000 GHz 1,000 MHz 2.70832 GHz -34.54 dém -21.54 dB 3,000 GHz 7.000 GHz 1,000 MHz 4.87402 GHz -30,47 dém -17.47 di
000 GHz 7.000 GHz 1.000 MHz £.03626 GHz -30.57 dBm -17.57 d8 7.000 GHz 13.600 GHz 1.000 MHz 13.48809 GHz -30,43 dam 1743 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.53587 GHz -32.77 dem -19.77 d8 13,600 GHz 19.100 GHz 1,000 MHz 17.62277 GHz -27.65 dam -14.65 da.
L U B 4 L U Bt 4

Middle Channel

Middle

Channel

Ref Level 2450 dém
SGL Count 100,100

Offset 14.50 d& Mode Aut:

Spectrum

Ref Level 25.00 dém
SGL Count 100,100

Offset 15.00 B

Mode

Auto Sweep

Dete: 24.0CT 2015 07:33.47

Date: 24.0CT 2015 08:38.03

@1 Vax
20 dbinit $heck 20 dbjpAt $heck
Line _{PURIOUS_) INE_ABS | Line _§PURIOUS_| INE_ABS_|
10 10 derm
[ ol
-10 dam
SPURICH
-20 dBm
20 dousptrmapsrbtiayidin]
sy, .
=50 di
S0
&0
&0
70 dem
04
Start 30.0 MHz 44006 pts Stop 19.1 GHz
Start 30.0 MHz 20005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW. | Fraquency | Powerabs | ALimit |
Rangelow | Rangeup | RBW | | __powerabs | ALbmit 1.000 GHz 1,000 MHz B51,90655 MHz -34.01 dam -21.01 d@ ||
30,000 MHz 20.000 MHz 1,000 MHz | 645.69465 MHz | 34,26 dom | -21.26 dB 1.845 Gz 1,000 Mz 1.76033 GHz -35,66 dem -22,66 dB. |
855,000 MHz 1.000 GHz 1.000 MHz 879.60145 MHz 34,26 dém 3.000 GHz 1.000 MHz 2,66794 GHz 33,07 dém -20.07 dé.
1,000 GHz 3,000 GHz 1,000 MHz 2.71332 GHz -34,53 dém 7.000 GHz 1,000 MHz 6.56880 GHz -30,44 dam 17,44 8.
3.000 GHz 7.000 GHz 1.000 MHz 6.54531 GHz -30.96 dém 13.600 GHz 1.000 MHz 12.02719 GHz -30.25 dBm -17.25 d&
7.000 GHz 9.000 GHz 1,000 MHz | 863034 GHz -31,95 dsm -18.95 d8 13.600 GHz 19.100 GHz 1,000 MHz 18.30079 GHz -27.87 dam -14.67 da.
L U B 4 L U JTT Rl 4

Highest Channel

Highest Channel

Ref Level 2450 dém
SGL Count 100,100

Offset 14.50 d&

Mode Auto

Spectrum

Ref Level 25.00 dém
SGL Count 100,100

Offset 15.00 B

Mode

Auto Sweep

Dete: 24.0CT 2015 07:3412

Date: 24.0CT 2015 08:37,09

20 dbinit $heck 20 dhjpit $heck
Line _SPURIOUS_|LINE_ABS | Line _bPURIOUS_LINE_ABS |
10 10 derm
[ ol
. TR SR SRR L
50 d
50
-0
&0
70 dem
70 d
Start 30.0 MHz 44006 pts Stop 19.1 GHz
Start 80.0 MHz 20005 pts Stop 0.0 GHz
Spurious Emissions Range Low Range Up | RBW. | Fraquency | Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency pawer Abs | Alimit 30.000 MHz 1.000 GHz 1.000 MHz 385.08496 MHz -34.06 dem -21.06 d8 |
30,000 MHz 20.000 MHz 1,000 MHz | 309.71764 MHz | -35.05 dém | -22.05 d 1.845 GHz 1,000 MHz 1.10536 GHz -35,6 dem -22,69 @ |
855.000 M) 1.000 GHz 1,000 MHz 5742754 MHz -32.20 dém -20.20 dB 3.000 GHz 1,000 MHz 1.91614 GHz -32,45 dém -15.45 d8
1,000 GHz 3.000 GHz 1,000 MHz 2.60835 GHz -33,14 dém -20.14 dB 7.000 GHz 1,000 MHz 6.94976 GHz -30,66 dém -17.66 d&
000 GHz 7.000 GHz 1.000 MHz £.27234 GHz -30.71 dBm -17.71d8 13.600 GHz 1.000 MHz 12.04652 GHz -30,65 dam 17,65 d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.82854 GHz -32.34 dem -19.34 d8 13,600 GHz 19.100 GHz 1,000 MHz 18.29508 GHz -27.91 dém -14.91 d8
L U -, Vi L U Bt 4
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sanias. FCC RF Test Report

Report No. : FG502302A

Frequency Stability

Test Conditions Middle Channel (RMC 1‘2’\’2(:}3)%‘::"?2(’1 ;’ 2Kbps) 2"5';:::11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0155
40 Normal Voltage 0.0108
30 Normal Voltage 0.0502
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0442
0 Normal Voltage 0.0335
-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0323
-30 Normal Voltage 0.0084
20 Maximum Voltage 0.0072
20 Normal Voltage 0.0383
20 Battery End Point 0.407
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V
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Report No. : FG502302A

Test Conditions Middle Channel x:;%w:‘:gzgzsl; Nl;i::i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0059
40 Normal Voltage 0.0032
30 Normal Voltage 0.0239
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0186
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0213 PASS
-20 Normal Voltage 0.0191
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0016
20 Battery End Point 0.0165
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAR. FCC RF TeSt Report Report No. : FG502302A

Appendix B. Test Results of Radiated Test

ERP/EIRP)
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 30.44 1.1066 18.32 0.0679
GSM850
Middle 30.55 1.1350 18.13 0.0650
GSM
Highest 30.45 1.1092 17.93 0.0621
Lowest 23.56 0.2270 11.72 0.0149
GSM850
Middle 24.04 0.2535 11.50 0.0141
EDGE class 8
Highest 24.54 0.2844 11.74 0.0149
Lowest 20.03 0.1007 9.36 0.0086
WCDMA Band V
Middle 19.84 0.0964 9.81 0.0096
RMC 12.2Kbps
Highest 19.42 0.0875 10.82 0.0121
Limit ERP <7W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1of B5
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Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 30.80 1.2023 28.53 0.7129
GSM1900
Middle GSM 30.00 1.0000 28.51 0.7096
Highest 30.86 1.2190 28.97 0.7889
Lowest 26.07 0.4046 24.71 0.2958
GSM1900
Middle 25.81 0.3811 24 .58 0.2871
EDGE class 8
Highest 26.73 0.4710 25.30 0.3388
Lowest 23.70 0.2344 21.49 0.1409
WCDMA Band I
Middle 22.99 0.1991 21.47 0.1403
RMC 12.2Kbps
Highest 23.80 0.2399 21.90 0.1549
Limit EIRP < 2W Result PASS
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Radiated Spurious Emission

GSM850 (GSM)
- Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(e'(\}nl;lezn)c y ( :BR:] ) (:I:r:) Limit Reading Power loss Gain Pole(x:lzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1674 -55.35 -13 -42.35 -55.86 -57.37 1.73 5.90 H
2510 -44 44 -13 -31.44 -49.01 -46.98 2.1 6.80 H
Middle 3345 -61.40 -13 -48.40 -66.48 -64.18 2.47 7.40 H
1674 -54.40 -13 -41.40 -56.1 -56.42 1.73 5.90 V
2510 -40.36 -13 -27.36 -46.29 -42.90 2.1 6.80 V
3345 -61.45 -13 -48.45 -66.74 -64.23 2.47 7.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
i Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(e'(\]nl:lezn)c y ( :::‘ ) (:;';::) Limit Reading Power loss Gain POI?:Izva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -63.92 -13 -50.92 -63.07 -65.94 1.73 5.90 H
2509 -59.33 -13 -46.33 -63.46 -61.87 2.1 6.80 H
Middle 3345 -61.08 -13 -48.08 -66.16 -63.86 2.47 7.40 H
1672 -62.50 -13 -49.50 -63.03 -64.52 1.73 5.90 V
2509 -58.95 -13 -45.95 -64.44 -61.49 2.1 6.80 V
3345 -60.65 -13 -47.65 -65.94 -63.43 2.47 7.40 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAR. FCC RF TeSt Report Report No. : FG502302A
GSM1900 (GSM)
- Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(e:nl;lezn)c y (5l;:) (:I:r:) Limit Reading Power loss Gain Pole(x:lllzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3759 -49.27 -13 -36.27 -59.61 -54.27 2.60 7.60 H
5640 -50.39 -13 -37.39 -64.38 -57.39 3.10 10.10 H
Middle 7521 -51.39 -13 -38.39 -70.12 -57.55 5.77 11.93 H
3759 -51.42 -13 -38.42 -61.94 -56.42 2.60 7.60 V
5640 -45.25 -13 -32.25 -60.29 -52.25 3.10 10.10 V
7521 -51.37 -13 -38.37 -69.29 -57.53 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
- Over SPA S.G. TX Cable | TX Antenna i
Channel Fr(e'(\]nl:-lezn)c y (EE:) (:I:r::) Limit Reading Power loss Gain PoIe(z:Iz\,a)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3759 -56.30 -13 -43.30 -65.86 -61.30 2.60 7.60 H
5640 -53.46 -13 -40.46 -67.45 -60.46 3.10 10.10 H
Middle 7521 -51.51 -13 -38.51 -70.24 -57.67 5.77 11.93 H
3759 -56.46 -13 -43.46 -66.98 -61.46 2.60 7.60 V
5640 -53.95 -13 -40.95 -68.41 -60.95 3.10 10.10 V
7521 -51.46 -13 -38.46 -69.38 -57.62 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAR. FCC RF TeSt Report Report No. : FG502302A
WCDMA Band V(RMC 12.2Kbps)
- Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(e:nl;lezn)c y ( EBR:] ) (:I:r:) Limit Reading Power loss Gain Pole(x:lllzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -61.60 -13 -48.60 -62.00 -63.62 1.73 5.90 H
2506 -55.62 -13 -42.62 -59.75 -58.16 2.1 6.80 H
Middle 3345 -60.76 -13 -47.76 -65.84 -63.54 2.47 7.40 H
1672 -61.22 -13 -48.22 -62.33 -63.24 1.73 5.90 V
2506 -56.22 -13 -43.22 -63.2 -61.71 2.11 6.80 V
3345 -61.22 -13 -48.22 -66.51 -64.00 2.47 7.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
i Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(e'(\]nl:-lezn)c y (EE:) (:I:r::) Limit Reading Power loss Gain PoIe(z:Izva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3762 -54.79 -13 -41.79 -64.35 -59.79 2.60 7.60 H
5640 -52.90 -13 -39.90 -66.89 -59.90 3.10 10.10 H
Middle 7521 -50.06 -13 -37.06 -68.79 -56.22 5.77 11.93 H
3759 -56.64 -13 -43.64 -67.16 -61.64 2.60 7.60 V
5640 -563.77 -13 -40.77 -68.23 -60.77 3.10 10.10 \%
7521 -51.68 -13 -38.68 -69.6 -57.84 5.77 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Appendix D. Product Equality Declaration
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ZTE CORPORATION

Product Change Description

As the applicant of the below model, [ZTE Corporation] declares that the

product,

[Z2988]
[ZTE Corporation]

is the variant of the initial certified product,

[Z962BL]

[ZTE Corporation]
[Project Number:15ZTE134]

SOFTWARE MODIFICATIONS:

Protocol Stack changes: NO

MMS/STK changes: NO

JAVA changes: NO

Other changes detailed: Yes, different application for different carrier. And Z988
is Android M OS. And Z988 support different bands via software. Please refer to
band changes below.

Z988 supports WiFi hotspots .

HARDWARE MODIFICATION:

Band changes: Yes, but please notice, all of the band changes are enable or
diabled via software, no hardware different between them.

Z962BL supports

GSM 850/900/1800/1900MHz+UMTS 850/AWS/1900+LTE B2/B4/B5/B17
Z988 supports

GSM 850/900/1800/1900MHz+UMTS 850/1900/2100MHz+LTE B2/B4/B5/B12
But Z988 doesn’t support diversity on UMTS BAND 1.

Power Amplifier changes: NO

<CLEPrA & BB GE IR AR AT, AF5Me> CHW
All Rights reserved, No Spreading abroad without Permission of ZTE
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Antenna changes: NO

PCB Layout changes: NO
Components on PCB changes: NO
LCD changes: NO

Speaker changes: NO

Camera changes: NO

Vibrator changes: NO

Bluetooth changes: NO

FM changes: NO

Other changes: NO

MECHANICAL MODIFICATIONS:

Use new metal front/back cover or keypad: NO
Mechanical shell changes: NO
Other changes detailed: NO

ACCESSORY MODIFICATIONS:

Battery changes:NO

AC Adaptor changes: Yes

Z962BL with charger:STC-A515A-Z
Z988 with charger:STC-A5915A-Z
Earphone changes:NO

APPROVED BY:
Min zhang

i G-Ls j

Date:2015-11-23

Company: ZTE Corporation
Address: B109, #889, Bibo Rd, Zhangjiang Hi-Tech Park, Shanghai,China

Tel: +86-21-68896840

Fax: +86-21-68896835
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